



**Immunizations Required for School**  
(Ages and Grades of Students Admitted)

Age/Grade	Shot	Dosage	Comments
3 and 4 y/o (PK) only	HIB	1 dose	Must have received 1 dose on or after turning 15 months old unless student has received a series of three and a booster. Cannot be given after 5 y/o.
	PCV 13	1 dose	<b>Pneumococcal Conjugate Vaccine (PCV13 replaces PCV7)</b> Must have 1 dose after 2 y/o if they do not already have a history of having had 4 doses. Cannot be given after 5 y/o.
3 and 4y/o at high risk	PPV23	1 dose	<b>Pneumococcal Polysaccharide Vaccine (PPV23)</b> Children with certain chronic conditions or immune-suppression conditions will also require a dose of PPV23 in addition to PCV13, 2 months after the last dose of PCV13.
3, 4, 5, y/o PK, KG & 1 <sup>st</sup>	Hep A	2 doses	Must have received 2 doses on or after 1 <sup>st</sup> birthday. The first dose is followed by a second dose at least 6 months apart.
PK -12 <sup>th</sup> Grade	IPV (Polio)	3-4 doses	<b>Entering school at age 3:</b> third dose required at 18 months through 3 years of age. Must receive 4 <sup>th</sup> dose as soon as is possible after turning 4. <b>Entering school at age 4:</b> last shot must be no earlier than 4 days prior to the 4 <sup>th</sup> birthday. <b>All other grades:</b> need 4 doses, one dose must be received on or after the 4 <sup>th</sup> birthday, OR if the third dose was given on or after the 4 <sup>th</sup> birthday only 3 doses are required. <b>OPV or IPV in any combo</b> by age 4-6 years is considered a complete series, regardless of age at the time of the 3 <sup>rd</sup> dose.
	MMR	2 doses	<b>KG and 1<sup>st</sup>:</b> must have 2 doses of MMR. The first dose of MMR must be received on or after the 1st birthday. For 2 <sup>nd</sup> – 12 <sup>th</sup> grade the requirement is 2 doses of a measles-containing vaccine, and one dose each of rubella and mumps vaccine.
	Varicella (Chicken Pox)	1-2 doses	The first dose of Varicella must be received on or after the first birthday. 2 doses are <b>required for K, 1st, 7th, and 8th grade</b> . 1 dose is required for all other grade levels. For any student who receives the first dose on or after 13 years of age, 2 doses are required.
	Hep B	3doses (5 mcg/0.5ml) 2 dose (10 mcg/0.1ml)	Must have received 3 doses. For students aged 11-15 years, 2 doses meet the requirement if adult hepatitis B vaccine (Recombivax) was received. Dosage and type of vaccine must be clearly documented. (Two 10 mcg/1.0 ml of Recombivax).
	DTaP	4-5 doses	<b>Entering school at age 3:</b> fourth dose required at 18 months – 3 years of age. Must receive 5 <sup>th</sup> dose as soon as possible after turning 4. <b>All other ages/grades:</b> fifth dose must be no earlier than four days prior to 4 <sup>th</sup> birthday OR, if the 4 <sup>th</sup> dose was given on or after 4 <sup>th</sup> birthday, only 4 doses are required.
7-11 y/o	Dt	3 doses	If the DTaP was not started prior to 7 y/o, then 3 doses are required.
7 <sup>th</sup> -12 Grade	Tdap	1 dose	<b>For 7<sup>th</sup> grade:</b> 1 dose of Tdap is required if at least <b>5 years</b> have passed since the last dose of tetanus-diphtheria-containing vaccine. <b>For 8<sup>th</sup>-12<sup>th</sup> grade:</b> 1 dose of Tdap is required when <b>10 years</b> have passed since the last dose of tetanus-diphtheria-containing vaccine. Td is acceptable in place of Tdap if a medical contraindication to pertussis exists.
7 <sup>th</sup> – 8 <sup>th</sup> Grade	MCV4	1 dose	Required on entry to 7 <sup>th</sup> grade and 8 <sup>th</sup> grade.
11 y/o	HPV	3 doses	<b>Recommended, not required for boys and girls.</b>